Test Certificate

Bern University of Applied Science
Architecture, Wood and Civil Engineering
Burgdorf, Biel

Test object Horizontal sliding window

Product code TH*

Certificate No 7804-PZ-01

Test report No 7804-PB-01

Order No 7804.DPE

Customer VITROCSA Orchidées Constructions SA
Mr. Joray

Route Cantonale
CH — 1425 Onnens

Construction Horizontal sliding door, 1 sliding sash, 1 fixed sash
Dimension of frame: width x height: 2500 mm x 2543 mm

Relevant standards EN 1026 (06/2000) — Air permeability
EN 1027 (06/2000) — Water tightness
EN 12211 (06/2000) — Resistance to wind load,

Classification Class 3 - EN 12207 (11/1999) — Air permeability
Class 7A - EN 12208 (11/1999) — Water tightness
Class B5 - EN 12210 (11/1999) — Resistance to wind load

Date of issue 29-Sep-2009

Validity This certificate will expire if the construction or the material of the test
procuct or one of its components changes or if the content or validity
of the underlying standard changes.

Address of test labora- Bern University of Applied Sciences
tory R&D Department, Facades, Finishing and Furniture
Solothurnstrasse 102, CH-2504 Biel
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